

TEST REPORT

NUMBER: SZHH00291018

APPLICANT:

DATE: Aug 28, 2008

SHENZHEN, CHINA

ATTN: RITA ZHONG

SAMPLE DESCRIPTION:

FOUR (4) PIECES OF SUBMITTED ARTICLE SAID TO BE :
ITEM NAME : DOLOMITE MUG.
REFERENCE NO. : 65240/68967.
P.O. NO. : 9001578.
MATERIAL : DOLOMITE.
BUYER :

COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED ARTICLE</u>	<u>STANDARD</u>	<u>RESULT</u>
<u>SUBMITTED</u>	EUROPEAN COUNCIL DIRECTIVE 84/500/EEC	<u>PASS</u>
<u>ARTICLES</u>	ARTICLE 2 AND COMMISSION DIRECTIVE 2005/31/EEC ON LEACHABLE LEAD AND CADMIUM RELEASED FROM CERAMIC ARTICLE INTENDED TO COME INTO CONTACT WITH FOODSTUFF	

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.



BEN N.L. LIN
GENERAL MANAGER

TEST REPORT

NUMBER: SZHH00291018

TESTS CONDUCTED

1 LEACHABLE LEAD AND CADMIUM CONTENT - INTERNAL CONTACT SURFACE

AS PER EUROPEAN COUNCIL DIRECTIVE 84/500/EEC ANNEX 2 AND COMMISSION DIRECTIVE 2005/31/EEC BY ATOMIC ABSORPTION SPECTROPHOTOMETRIC ANALYSIS.

<u>TESTED ARTICLE</u>	<u>INTERNAL DEPTH (mm)</u>	<u>LEACHING VOLUME (mL)</u>	<u>RESULT</u>	
			<u>LEAD (ppm)</u>	<u>CADMIUM (ppm)</u>
(1)	70	220	<0.05	<0.03
(2)	71	230	<0.05	<0.03
(3)	71	230	<0.05	<0.03
(4)	70	220	<0.05	<0.03
LIMIT (CATEGORY 2) :			4.0	0.3

REMARK : ppm = PARTS PER MILLION
< = LESS THAN

DATE ARTICLE RECEIVED : AUG 18, 2008
TESTING PERIOD : AUG 18, 2008 TO AUG 20, 2008

END OF REPORT